Q\l:emko

TEST REPORT
FCC Part 15.407

Report no.: 362353-07

3.5 Unwanted Emissions

FCC 15.407 (b)

ISED RSS-247, Issue 2, clause 6.2

Measurement procedure: ANSI C63.10-2013 Clause 12.7

Test Results: Complies
Measurement Data:

Band Edge Emissions:

FCC ID: BXZWH2

Ch. No. Carrier Band Edge Measured value E.I.R.P. (dBm/MHz)
Frequency | Frequency “gy5 11a, 6Mbps | 802.11n, MCSO 802.11n, 802.11ac,
(MHz) (MHz) MCS0 HT40 MCS0 HT80

36 5180 5150 -31.9 -28.6

64 5320 5350 -30.5 -27.9

100 5500 5470 -32.9 -31.9

140 5700 5725 -28.4 31.9

149 5745 5650 <-40 <-40

149 5745 5700 <-35 <-35

165 5825 5875 <-35 <-35

165 5825 5925 <-40 <-40

38 5190 5150 -28.9

62 5310 5350 -29.8

102 5510 5470 -32.9

134 5670 5725 -36.6

151 5755 5650 <-40

151 5755 5700 <-35

159 5795 5875 <-35

159 5795 5925 <-40

42 5210 5150 -29.4
58 5290 5350 -30.5
106 5530 5470 -33.6
155 5775 5650 <-40
155 5775 5700 <-35
155 5775 5875 <-35
155 5775 5925 <-40

The measurement was performed radiated.

EIRP values were calculated from field strength using the method described in KDB 412172 DO1.

The tested equipment is for indoor use only, no band-edge requirements apply at 5250 MHz.

Limits:

Operating Frequency band

Limit for Emissions Outside Operating Frequency Band

5150 — 5250 MHz

-27 dBm/MHz e.i.r.p.

5250 — 5350 MHz

-27 dBm/MHz e.i.r.p.

5470 — 5725 MHz

-27 dBm/MHz e.i.r.p.

5725 — 5825 MHz

See FCC 15.407(b)(4)(i) or 15.407 (b)(4)(ii)

Devices operating in the 5.25-5.35 GHz band that generate emissions in the 5.15-5.25 GHz band must meet all applicable technical requirements for
operation in the 5.15-5.25 GHz band (including indoor use) or alternatively meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5.15-5.25 GHz

band.
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
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Unwanted Emissions, Band Edge, 5150 MHz, Ch36, 802.11a 6Mbps
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Unwanted Emissions, Band Edge, 5150 MHz, Ch36, 802.11n MCS0
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FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2
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Unwanted Emissions, Band Edge, 5150 MHz, Ch40, 802.11a 6Mbps
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Unwanted Emissions, Band Edge, 5150 MHz, Ch40, 802.11n MCS0
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FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2
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Unwanted Emissions, Band Edge, 5350 MHz, Ch60, 802.11a 6Mbps
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Unwanted Emissions, Band Edge, 5350 MHz, Ch60, 802.11n MCS0
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FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

B
Ref Level 117.00 dBuv/m ® RBW 1 MHz

= Att 10dB SWT 1.01 ms VBW 3 MHz Mode Sweep
TDFE

1 Frequency Sweep
FCC L5dimitkBheck PASS M2[1] |64.68 dBpV/m

BTS2 75 2
! M1[1] 107.45 dBpv/m
ﬁ\\ £.3185300 GHz
100 dBpv/m
90 dBpv/m / \
80 dBpv/m M
70 dBpy

60 dBpy i
%WM%MWMMWW

50 dBpW
40 dBpy
30 dBpW/m
20 dBpy/m:
CF 5.35 GHz 1001 pts 10,0 MHz/ Span 100.0 MHz
i 27.03.2019
mMeasuring... || HHNNNEER oK Y

Unwanted Emissions, Band Edge, 5350 MHz, Ch64, 802.11a 6Mbps
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Unwanted Emissions, Band Edge, 5350 MHz, Ch64, 802.11n MCS0
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FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2
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Unwanted Emissions, Band Edge, 5470 MHz, Ch100, 802.11a 6Mbps
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FCC Part 15.407
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FCC ID: BXZWH2
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Unwanted Emissions, Band Edge, 5470 MHz, Ch104, 802.11a 6Mbps
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Unwanted Emissions, Band Edge, 5470 MHz, Ch104, 802.11n MCSO
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FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2
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Unwanted Emissions, Band Edge, 5725 MHz, Ch136, 802.11a 6Mbps
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Unwanted Emissions, Band Edge, 5725 MHz, Ch136, 802.11n MCS0
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TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2
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Unwanted Emissions, Band Edge, 5725 MHz, Ch140, 802.11a 6Mbps
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Unwanted Emissions, Band Edge, 5725 MHz, Ch149, 802.11a 6Mbps
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Unwanted Emissions, Band Edge, 5725 MHz, Ch149, 802.11n MCS0
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Unwanted Emissions, Band Edge, 5825 MHz, Ch165, 802.11a 6Mbps
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Unwanted Emissions, Band Edge, 5825 MHz, Ch165, 802.11n MCS0
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Unwanted Emissions, Band Edge, 5150 MHz, ch38, 802.11n HT40
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Unwanted Emissions, Band Edge, 5150 MHz, ch46, 802.11n HT40
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Unwanted Emissions, Band Edge, 5350 MHz, ch54, 802.11n HT40
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Unwanted Emissions, Band Edge, 5350 MHz, ch62, 802.11n HT40
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= Att 10 dB
TDFE

SWT 1.01 ms

= RBW 1 MHz

VBW 3 MHz Mode Sweep

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

1 Frequency Sweep

Limit Che:
ine FCC

ek
L5407 PK

M2[1] |62.88 dBpv/m
|5.469360 GHz

L
110 iy

WL FCT 15 907 PR2

M1

100 dBpv/m

M1[1] 103.76 dBu¥/m
5.505640 GHz
P,

90 dBpv/m

\

80 dBpv/m

FCC 15 407 PK
70 dBpy

A

FCC 15 407 PR2

TN | ol
YL

60 dBpy/m

MMWMW

W

40 dBpy

30 dBpW/m

20 dBpy/m:

CF 5.47 GHz

1001 pts 16.0 MHz/

Span 160.0 MHz

Measuring...

Unwanted Emissions, Band Edge, 5470 MHz, ch102, 802.11n HT40

= RBW 1 MHz
VBW 3 MHz

SWT 1.01 ms

Ref Level 117.00 dBuv/m
& Att
TDE

10 dB Mode Swesp

oM 27.03.2019
15:05:08

1 Frequency Sweep

FCC 151t he k PASS M2[1] |60.82 dBpV/m
-t R
h w M1[1] 107.20 dBpv/m
M M 5671850 GHz
100 dBpY/m X \
90 depy/m f \
80 dBpv/m ¥ WWW
-t Hy
W Mz
o e ’MWM
s ottt A i 0
50 dBpy/m
40 depy/m
30 depym:
20 depv/m
CF 5.725 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz

Measuring...

Unwanted Emissions, Band Edge, 5725 MHz, ch134, 802.11n HT40
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

B

Ref Level 117.00 dBuv/m ® RBW 1 MHz
@ Att 10de SWT 1.01 ms VBW 3MHz Mode Sweep
TDF
1 Frequency Sweep
Limit Chetk PASS M2[1] |65.87 dBp¥/m
Line FCC L5 407 PK PASS
5.145130 GHz
110 d ¢ T
BN FTT 15 407 PRZ PASS M1[1] 100.44 dBpv/m
M1 5.204350 GHz
100 dBpy/m M T,
o /‘J_,,M M\’MM\\
30 dBpv

FCC 15 407 PK

70 dBpv/m -
FCC 15 407 Pr2 WW

60 dBpv/m - W.\”J i
MMWWMMM

50 dBpv/m

40 dBpv/m

30 dBpv/m

20 dByv/m

CF 5.15 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz
mMeasuring...  [[NNNNERER A 271['3312;];3

Unwanted Emissions, Band Edge, 5150 MHz, ch42, 802.11ac HT80

B

Ref Level 117.00 dBuv/m ® RBW 1 MHz
= Att 10de SWT 1.01 ms VBW 3MHz Mode Sweep
TDFE
1 Frequency Sweep
FCC LS mitkEherk PASS M2[1] |64.70 dBp¥/m
Line FCC L5 407 PK PASS
5.350000 GHz
110 df 1 }
BEIWE FCC L5 407 PK2 PASS M1[1] 100.69 dBpv/m
M!l 5.283870 GHz
100 dBpv/m M W ML’\-\.\,‘
0 dBpv/m M
80 dBpv/m
70 depv/m
T
Wb
0 B/ W“M"“hhy’ ‘ %w%
st it A A,
50 dBpvY
40 By
30 dBpvm
20 depv/m
CF 5.35 GHz 1001 pts 20,0 MHz/ Span 200.0 MHz
Measuring...  [INNNNEREN o

Unwanted Emissions, Band Edge, 5350 MHz, ch58, 802.11ac HT80
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

B

Ref Level 117.00 dBuv/m ® RBW 1 MHz

= Att 10dB SWT 1.01 ms VBW 3 MHz Mode Sweep

TDFE

1 Frequency Sweep

Fod LEhitiGherk PASS M2[1] [61.60 dBp¥Y/m

118 4 Line‘ FCC 15 407 PK PASS 5,468360 GHz
B FCC 15 407 PR2 PASS M1[1] 100.76 dByV/m

141 5.521950 GHz
100 dBp MY’ MW

90 [dBpv/m }

80 [dBpv/m /
B Y S

60 dBpYAm WW”.
WW&WMM%MM\MW

-
=]

40 dBpy

30 dBpW/m

20 dBpy/m:

CF 5.47 GHz 1001 pts 25.0 MHz/ Span 2500 MHz
Measuring...  HEEENENER ANE 27-1'35?-120":33

Unwanted Emissions, Band Edge, 5470 MHz, ch106, 802.11ac HT80

B3

Ref Level 117.00 dBuv/m ® RBW 1 MHz
@ Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Swesp
TDE

1 Frequency Sweep
Limit Chetk PASS M1[1] 101.74 dBp¥/m

Line FCC L5 407 PK3 PASS
110 dBpv/m 5.772600 GHz

100 depv/m [J»\M‘ M'\«,\

90 depy/m

80 dBpv/m j

70 dBpy/m
FoC 15 407 PR3 W %
1 i

60 dBpy/m M i W‘\H
o o i a9 %MWWWMMVMMW

50 dBpy/m

40 depy/m

30 depym:

20 depv/m
CF 5.775 GHz 1001 pts 40.0 MHz/ Span 400.0 MHz

) 04.04.2019
mMeasuring...  [|HNEREEER [0 18:04:51

Unwanted Emissions, Band Edge, ch155, 802.11ac HT80
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FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

@mko

3.6 Restricted Bands of operation

Restricted Bands of operation for FCC and ISED are defined in FCC Part 15.205 and ISED RSS-GEN, Issue 4 clause 8.10.

Generally, no fundamentals are allowed in the restricted bands and all emissions must comply with the limits in FCC 15.209 or
RSS-GEN, Issue 5, clause 8.9.

FCC (MHz) ISED (MHz) FCC (GHz) ISED (GHz)
0.090-0.110 ‘1’:3?1' _1429, 0.96-1.427
0.495-0.505 1.435-1.6265

2.1735-2.1905 1.6455-1.6465
3.020-3.026 1.660-1.710
4.125-4.128 1.7188-1.7222
4.17725-4.17775 2223
4.20725-4.20775 2.31-2.39
5.677-5.683 2.4835-2.5
6.215-6.218 2.69-2.9 2.655-2.9
6.26775-6.26825 3.26-3.267
6.31175-6.31225 3.332-3.339
8.291-8.294 3.3458-3.358
8.362-8.366 3.6-4.4 3.5-4.4
8.37625-8.38675 45515
8.41425-8.41475 5.35-5.46
12.29-12.293 7.25-7.75
12.51975-12.52025 8.025-8.5
12.57675-12.57725 9.0-9.2
13.36-13.41 9.3-9.5
16.42-16.423 10.6-12.7
16.69475-16.69525 13.25-13.4
16.80425-16.80475 14.47-14.5
25.5-25.67 15.35-16.2
37.5-38.25 17.7-21.4
73-74.6 22.01-23.12
74.8-75.2 23.6-24.0
it 108-138 31.2:31.8
149.9-150.05 36.43-36.5
156.52475-156.52525 Above 38.6
156.7-156.9
162.0125-167.17
167.72-173.2
240-285
322-335.4
399.9-410
608-614

Frequencies in Bold text are specific for FCC or ISED, all other frequencies are common.
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3.7 Radiated Emissions, 30 - 1000 MHz

FCC 15.205, 15.209

ISED RSS-GEN, Issue 5, Clause 8.9
Measurement procedure: ANSI C63.10-2013 Clause 12.7

Test Results: Complies

Measurement Data:
Detector: Peak

Measuring distance 3 m

Tested in test mode with EUT transmitting

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

Measured Carrier Frequency Modulation Measured Limit Margin
Frequency (MHz) (MHz) Emission (dBpV/m) (dB)
(dBpV/m)
30-88 5180 802.11a 6Mbps <35 40.0 >5
88— 216 5180 802.11a 6Mbps <30 43.5 >13.5
216 — 960 5180 802.11a 6Mbps <30 46.0 >16
960 — 1000 5180 802.11a 6Mbps <34 54.0 > 20

See attached plots.

Requirements/Limit

FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 5, Clause 8.9 @ frequencies defined in clause 8.10
Frequency Radiated emission limit @3 meters
30 - 88 MHz 100 pV/m 40.0 dBuV/m
88 — 216 MHz 150 pV/m 43.5 dBuV/m
216 — 960 MHz 200 pV/m 46.0 dBuV/m
960 — 1000 MHz 500 pV/m 54.0 dBuV/m
Limits above are with Quasi Peak Detector
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

Ref Level 87 .00 dBpv/m & RBW 100 kHz
= Att 20dB  SWT 9.7 ms & YBW 300 kHz Mode Sweep
TDFE
1 Frequency Sweep
Limit Chegk PASS MI1[1] |32.35 dBpV/m
Line FCC L5 209 QP AV PASS
a0 dBye Q 989,530 MHz
70 dBpv/m
60 dBpv/m

50 dBpy/m |

et QP AY

30 depysm
WWMWW
" MMW )

10 dB

0 dBpy/m

=10 dBpY/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
. 16.01.2019

weasuring...  [[NNNNENEN e o

Radiated Emissions, 30— 1000 MHz, Ch36, 802.11a 6Mbps, EUT V, VP

Ref Level 87 .00 dBpv/m @ RBW 100 kHz
= Att 20dB  SWT 9.7 ms @ VBW 300 kHz Mode Sweep
TDF
1 Frequency Sweep
Limit Chetk PASS M1[1] [|31.83 dBuv/m
Line FCC L5 209 QP AV PASS
a0 e Q 998.060 MHz
70 depy/m:
60 dBpy/m:
50 depy/m: |
J_4f
P e e
1)
30 dBpv/m Wi VJIMMM
, mm\mw
it
0 dBpv/m
-10 dBpv/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
measuring...  [HTNRNREEN AH 16;];529[&2

Radiated Emissions, 30— 1000 MHz, Ch36, 802.11a 6Mbps, EUT V, HP
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FCC ID: BXZWH2

TEST REPORT
FCC Part 15.407
N em ko Report no.: 362353-07

Ref Level 87 .00 dBpv/m = RBW 100 kHz
@ Att 20dB  SWT 9.7 ms @ VBW 300 kHz Mode Sweep
TDE
1 Frequency Sweep

Limit Chetk PASS M1[1]|32.40 dBp¥/m
Line FCC L5 209 QP AV PASS
80 dBuvl,/rrlr.e Q 989.530 MHz
70 depy/m
60 dBpy/m:
50 depym: |
Fﬁtdﬁ:‘ D9 OF Ay
M1
30 depym: R 1A e
et il
WWWMMWWMM
s piadtet
e
0 dBpv/m
=10 dBpW/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
measuring...  [HTNRNREEN m 17.01.2019

10:38:39

Radiated Emissions, 30- 1000 MHz, Ch36, 802.11n MCSO0, EUT V, VP

Ref Level 87 .00 dBpv/m @ RBW 100 kHz

& Att 20dB  SWT 2.7 ms ® VBW 300 kHz Mode Sweep

TDF

1 Frequency Sweep
Limit Chetk PASS M1[1][32.15 dBp¥/m
Line FCC L5 209 QP AV PASS

80 dBpv/m ° 996,510 MHz

70 dBpym

60 dBpy/m

50 dBpv/m

ST
1)
30 dBpv/m " ) " JIMJL..AMI

0 depv/m . . "M

10 dB m:

0 dBpv/m

-10 dBp¥/m

30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
measuring...  [|HNNRNREEN AR 171%14210;?

Radiated Emissions, 30- 1000 MHz, Ch36, 802.11n MCSO0, EUT V, HP
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

Ref Level 87 .00 dBpv/m = RBW 100 kHz
@ Att 20dB  SWT 9.7 ms @ VBW 300 kHz Mode Sweep
TDE
1 Frequency Sweep
Limit Chefk PASS M1[1]{31.89 dBpV/m
Line FCC [L5 209 QP AV PASS
80 o Q 982.550 MHz
70 depy/m
60 dBpy/m:

S0 dBpysm |
L
Fﬁtdﬁ:‘ D9 OF Ay
M1
N
WWWM'WWW” "
o s LA
0 dBpv/m
=10 dBpW/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
measuring...  [|HENRREER AH 171%1522[';3

Radiated Emissions, 30— 1000 MHz, Ch100, 802.11a 6Mbps, EUT V, VP

Ref Level 87 .00 dBpv/m @ RBW 100 kHz
® Att 20dB  SWT 2.7 ms ® VBW 300 kHz Mode Sweep
TDF
1 Frequency Sweep
Limit Chetk PASS M1[1][31.63 dBp¥/m
Line FCC L5 209 QP AV PASS
a0 BV 9 914,320 MHz
70 dBpym
60 dBpy/m
50 dBpv/m |
Jigf
T op ey
M1
30 dBpv/m e PRSI
WWWWMW
| meM
ke
0 dBpv/m
-10 dBp¥/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
measuring...  [|HNNRNREEN W@ 17.01.2019

10:55:13

Radiated Emissions, 30— 1000 MHz, Ch100, 802.11a 6Mbps, EUT V, HP
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

Ref Level 87 .00 dBpv/m = RBW 100 kHz
@ Att 20dB  SWT 9.7 ms @ VBW 300 kHz Mode Sweep
TDE
1 Frequency Sweep
Limit Chetk PASS M1[1][32.14 dBpV/m
Line FCC [L5 209 QP AV PASS
80 o Q 993.410 MHz
70 depy/m
60 dBpy/m:

S0 dBpysm |
J,_4f

Fﬁtdﬁ:‘ D9 OF Ay
1}
PR Iy i st

WWW
w”.‘m»nM
0 dBpv/m
=10 dBpW/m

30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
measuring...  [HTNRNREEN AH 171%1425[';3

Radiated Emissions, 30- 1000 MHz, Ch100, 802.11n MCSO, EUT V, VP

Ref Level 87 .00 dBpv/m @ RBW 100 kHz
& Att 20dB  SWT 2.7 ms ® VBW 300 kHz Mode Sweep
TDF

1 Frequency Sweep
Limit Chetk PASS M1[1][31.73 dBp¥/m

FCC 15 209 QP AV PASS 992.630 MHz

Line
80 depy/m

70 dBpym
60 dBpy/m
50 dBpv/m |
Jigf
Rt o ey
M1
30 dapv/m RNSSSSPIIOE P RUTHS i
NWWMW
0 dBpv/m
-10 dBp¥/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
A 17.01.2019
mMeasuring...  [|NNNNEER AR e

Radiated Emissions, 30- 1000 MHz, Ch100, 802.11n MCSO0, EUT V, HP
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TES

FCC Part 15.407
Nemko
FCC ID: BXZWH2

T REPORT

362353-07

Ref Level 87 .00 dBpv/m = RBW 100 kHz
@ Att 20dB  SWT 9.7 ms @ VBW 300 kHz Mode Sweep
TDE
1 Frequency Sweep
Limit Chefk PASS M1[1]{32.23 dBpV/m
Line FCC [L5 209 QP AV PASS
80 o Q 982.550 MHz
70 depy/m
60 dBpy/m:

S0 dBpysm |
J_4f
Fﬁtdﬁ:‘ D9 OF Ay
M1
0 e WWMM% [ bt tnalcs
" e
0 dBpv/m
=10 dBpW/m

30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
. 17.01.2019
measuring...  [|HENRREER AH TS

Radiated Emissions, 30— 1000 MHz, Ch157, 802.11a 6Mbps, EUT V, VP

Ref Level 87 .00 dBpv/m @ RBW 100 kHz
& Att 20dB  SWT 2.7 ms ® VBW 300 kHz Mode Sweep
TDF

1 Frequency Sweep
Limit Chegk PASS M1[1]

FCC 15 209 QP AV PASS

31.90 dBpv/m
973,250 MHz

Line
80 depy/m

70 dBpym
60 dBpy/m
50 dBpv/m |
Jigf
Rt o ey
M1
30 dBpv/m ol Fl _— “\’,LALM
0 dBpv/m W&WW Lo e
10 dBp
0 dBpv/m
-10 dBp¥/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
A 17.01.2019
measuring...  [[NNRNRENEN AN b

Radiated Emissions, 30— 1000 MHz, Ch157, 802.11a 6Mbps, EUT V, HP
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

Ref Level 87 .00 dBpv/m = RBW 100 kHz
@ Att 20dB  SWT 9.7 ms @ VBW 300 kHz Mode Sweep
TDE
1 Frequency Sweep
Limit Chefk PASS M1[1]{32.97 dBpV/m
Line FCC [L5 209 QP AV PASS
80 o Q 973.250 MHz
70 depy/m
60 dBpy/m:

S0 dBpysm |

FoC df&‘" D9 OF Ay

M1
" 7‘4J.1flw\~\"

30 depym:

0 dBpv/m
=10 dBpW/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
: 17.01.2019
measuring...  [|HENRREER AH TR

Radiated Emissions, 30- 1000 MHz, Ch38, 802.11n HT40, EUT V, VP

Ref Level 87 .00 dBpv/m @ RBW 100 kHz
® Att 20dB  SWT 2.7 ms ® VBW 300 kHz Mode Sweep
TDF
1 Frequency Sweep
Limit Chetk PASS M1[1][32.09 dBp¥/m
Line FCC L5 209 QP AV PASS
a0 BV 9 968.600 MHz
70 dBpym
60 dBpy/m
50 dBpv/m |
Jigf
T op ey
M1
30 dBpvim e U B [ XM'VM
WWW%WMMWMW
Lo .M
0 dBpv/m
-10 dBp¥/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
measuring...  [|HNNRNREEN AR 1710110220;3

Radiated Emissions, 30- 1000 MHz, Ch38, 802.11n HT40, EUT V, HP
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

Ref Level 87 .00 dBpv/m = RBW 100 kHz
@ Att 20dB  SWT 9.7 ms @ VBW 300 kHz Mode Sweep
TDE
1 Frequency Sweep
Limit Chetk PASS M1[1][31.87 dBpV/m
Line FCC [L5 209 QP AV PASS
80 TS Q 992.630 MHz
70 depy/m
60 dBpy/m:
S0 dBpysm |
h4[
Fﬁtdﬁ:‘ D9 OF Ay
[
30 dBpv/m - 4 ).u._ﬂmnlhf‘*zﬂ'
sty ot b
0 dBpv/m
=10 dBpW/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
measuring...  [|HNNRREEN AH 17121522[';2

Radiated Emissions, 30— 1000 MHz, Ch102, 802.11n HT40, EUT V, VP

Ref Level 87 .00 dBpv/m @ RBW 100 kHz
® Att 20dB  SWT 2.7 ms ® VBW 300 kHz Mode Sweep
TDF
1 Frequency Sweep
Limit Chegk PASS M1[1]|32.24 dBpV/m
Line FCC L5 209 QP AV PASS
a0 BV 9 980,230 MHz
70 dBpym
60 dBpy/m
50 dBpv/m |
Jigf
ST
M1
30 depv/m MMW‘{’”A“' il “X'W
W
WWMM IRPRTIOT R et
L fncl
0 dBpv/m
-10 dBp¥/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
measuring...  [|HNNRREENR AR 171011525033

Radiated Emissions, 30— 1000 MHz, Ch102, 802.11n HT40, EUT V, HP
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

Ref Level 87 .00 dBpv/m = RBW 100 kHz
@ Att 20dB  SWT 9.7 ms @ VBW 300 kHz Mode Sweep
TDE
1 Frequency Sweep
Limit Chefk PASS M1[1]{31.70 dBpV/m
Line FCC [L5 209 QP AV PASS
80 dE\u\fI/rrlr.e Q 963,940 MHz.
70 depy/m
60 dBpy/m:
S0 dBpysm |
J_4f
Fﬁtdﬁ:‘ D9 OF Ay
M1
30 depvsm T v " o dadr J.
WMWMWM
- M
0 dBpv/m
=10 dBpW/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
measuring...  [|HENRREER AH 171I]11I]26u13

Radiated Emissions, 30- 1000 MHz, Ch42, 802.11n HT80, EUT V, VP

Ref Level 87 .00 dBpv/m @ RBW 100 kHz
& Att 20dB  SWT 2.7 ms ® VBW 300 kHz Mode Sweep
TDF
1 Frequency Sweep
Limit Chetk PASS M1[1][31.80 dBp¥/m
Line FCC L5 209 QP AV PASS
80 dBpv/m ° 931.380 MHz
70 dBpym
60 dBpy/m
50 dBpv/m |
Jigf
T op ey
M1
30 dBpv/m U‘Ja’m fatui

0 dBpv/m
-10 dBp¥/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
A 17.01.2019
measuring...  [[NNRNRENEN AN s

Radiated Emissions, 30- 1000 MHz, Ch42, 802.11n HT80, EUT V, HP
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

Ref Level 87 .00 dBpv/m = RBW 100 kHz

@ Att 20dB  SWT 9.7 ms @ VBW 300 kHz Mode Sweep

TDE

1 Frequency Sweep
Limit Chefk PASS M1[1]{32.71 dBpV/m
Line FCC [L5 209 QP AV PASS

80 o Q 990.310 MHz

70 depy/m

60 dBpy/m:

S0 dBpysm |

J_4f
Fﬁtdﬁ:‘ D9 OF Ay

M1
Lo ta mwl'!
v

30 depym:

0 dBpv/m
=10 dBpW/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
: 17.01.2019
measuring...  [|HNNRREEN AH EnERGT

Radiated Emissions, 30— 1000 MHz, Ch106, 802.11n HT80, EUT V, VP

Ref Level 87 .00 dBpv/m @ RBW 100 kHz
& Att 20dB  SWT 2.7 ms ® VBW 300 kHz Mode Sweep
TDF
1 Frequency Sweep
Limit Chetk PASS M1[1][32.26 dBp¥/m
Line FCC L5 209 QP AV PASS
a0 BV 9 991.080 MHz
70 dBpym
60 dBpy/m
50 dBpv/m |
Jigf
T op ey
M1
30 dBpv/m WWMWMWW o m M»-umw’lhf
WMWW\,WWWW
0 dBpv/m
-10 dBp¥/m
30.0 MHz 1251 pts 97.0 MHz/ 1.0 GHz
measuring...  [|HNNRREENR AR 1710111260;3

Radiated Emissions, 30— 1000 MHz, Ch106, 802.11n HT80, EUT V, HP
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3.8 Radiated Emissions, 1 — 40 GHz

FCC 15.205, 15.209
ISED RSS-GEN, Issue 5, Clause 8.9
Measurement procedure: ANSI C63.10-2013 Clause 12.7

Test Results: Complies

Measurement Data:

Measuring distance 3m up to 18 GHz, Prescan at approx. 10 cm above 18 GHz.

Peak Detector, RBW=1 MHz

See clause 2.8 Unwanted Emissions.

Field Strength limit is calculated from EIRP limit using the method described in KDB 412172 DO1.

Average Detector, RBW=1 MHz

TEST REPORT
FCC Part 15.407

Report no.: 362353-07

FCC ID: BXZWH2

Carrier freq. (MHz) Measured Modulation Measured Limit Margin
Frequency Emission (dBuV/m) (dBpV/m) (dB)
(GHz)

5180 5150 802.11a 6Mbps 45.5 54 8.5
5180 5150 802.11n MCSO 50.2 54 3.8
5190 5150 802.11n HT40 52.6 54 1.4
5210 5150 802.11ac HT80 52.1 54 1.9
5320 5350 802.11a 6Mbps 46.3 54 7.7
5320 5350 802.11n MCSO 47.2 54 8.2
5310 5350 802.11n HT40 47.4 54 6.4
5290 5350 802.11av HT80 46.4 54 7.6
5500 5460 802.11a 6Mbps 44.0 54 10.0
5500 5460 802.11n MCSO 441 54 9.9
5510 5460 802.11n HT40 43.8 54 10.2
5530 5460 802.11ac HT80 47.2 54 6.8
Any Any Any <44 54 >10

Measured results are for 802.11a 6Mbps and 802.11n MCSO0, it was checked that other bitrates did not produce higher emissions.

A High Pass Filter was used for measurements from 6 to 18 GHz.

Only harmonics that fall in the restricted bands (ref. §15.205) have been measured.

Antenna factor, amplifier gain and cable loss are included in Spectrum Analyzer “Transducer factor”.

See attached plots.

Requirements/Limit

FCC Part 15.209 @ frequencies defined in §15.205
ISED RSS-GEN Issue 5, Clause 8.9 @ frequencies defined in clause 8.10
Radiated emission limit @3 meters
Frequency Average Detector Peak Detector
1-40 GHz 54.0 dBuV/m 74.0 dBuV/m
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

]

Ref Level 107.00 dBuv/m & RBW 1 MHz SGL
® Att 10dB SWT 1.01 ms VBW 3 MHz Mode Sweep Count 200/200
TDFE
1 Frequency Sweep
Limit Chetk PASS M2[1] [45.49 dBpV/m
ine FCC L5 407 AV PASS ML 5.1500000 GHz

L
100 dBpv/m ¥
e M1[1] [99.41 dBpY/m
5.1789700 GHz
90 dBpv/m / \

80 depv/m

70 dBpv/m / \

B0 dBUYh

Foc 15 407 av _/M \Wm/

50 dBuYm - i
S

|40 ooy

30 dBpvy/

20 dBp/m

10 dBpY/m
CF 5.15 GHz 1001 pts 10,0 MHz/ Span 100.0 MHz

27.03.2019
Read [T L
G 12:29:53

Band Edge, 5150 MHz, Ch36, 802.11a 6Mbps, Average

]

Ref Level 107.00 dBuv/m & RBW 1 MHz SGL
= Att 10de SWT 1.01 ms VBW 3MHz Mode Sweep
TDFE

Count 200/200

1R g
M2[1] [50.23 dBp¥/m

1 Frequency Sweep
Limit Che

ek
. M1
Line FCC L5 407 AV PASS ¥ 5.1497000 GHz

100 dBuvr}m T
N M1[1\1‘00.04 dBpv/m

5.1790700 GHz

30 depv/m

80 depv/m

70 depv/m J/ \

60 dBp/m =

Fco 15 407 av M M
T

50 depvm M

40,8804 e

30 dBpvy/

20 dBp/m

10 dBpY/m
CF 5.15 GHz 1001 pts 10,0 MHz/ Span 100.0 MHz

27.03.2019
Read [T L
G 12:36:17

Band Edge, 5150 MHz, Ch36, 802.11n MCSO0, Average
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

B

Ref Level 107.00 dBuv/m ® RBW 1 MHz SGL
& Att 20dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 200/200
TDE
1 Frequency Sweep

Limit Chetk PASS

Line FCC L5 407 AV PASS
100 dBpy/m e

90 depv/m j
80 dBpy/m: /

70 dBpysm

60 dBpv/m \/\'\'M"V\F
FCo 15407 ay WM

50 depy/m: 'M

40 dBpy S

5.198550 GHZ]

30 dBpv/m

20 dBpv/m

10 depy,
CF 5.15 GHz 1001 pts 15.0 MHz/ Span 150.0 MHz
04.04.2019

GELER ARNRNRRIN 5025

Band Edge, 5150 MHz, Ch40, 802.11a 6Mbps, Average

B

Ref Level 107.00 dBuv/m ® RBW 1 MHz SGL
® Att 20dB SWT 1.01 ms VBW 3 MHz Mode Sweep Count 200/200
TDF

1 Frequency Sweep
Limit Chetk PASS MiM2[1] [44.99 dBpv/m

Line FCC 15 407 AV PASS
100 dBpv/m /"”\’!V I5.149700 GHz
M 1[1]\10 1.88 dBpv/m

5201100 GHz

90 depy/m (

80 dBpW/m /
70 dBpv/m /J \/\M

60 dBpy/m: ey

FCC 15 407 AY M

S0 dBpi/m MM

40 dBpv/m

30 dBpv/m

20 dBpy/m

10 dBpv/m
CF 5.15 GHz 1001 pts 15.0 MHz/ Span 150.0 MHz
o EENENE we S

Band Edge, 5150 MHz, Ch40, 802.11n MCSO0, Average
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Ref Level 107.00 dBuv/m
& Att
TDE

10 dB

SWT 1.01 ms

= RBW 1 MHz

VBW 3 MHz Mode Sweep

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

SGL

Count 200/200

1 Frequency Sweep

Band Edge, 5350 MHz, Ch60, 802.11a 6Mbps, Average

Ref Level 107.00 dBuv/m
& Att
TDF

10dB SWT 1.01 ms

® RBW 1 MHz

VBW 3 MHz Mode Sweep

Foc 15I3?Wlit\(2he:k M1 PASS M2[1] [45.84 dBpV/m
100 dE|L_|IVr,I/?ﬂ FCC 15 403,6&(,’\“ PASS 15.350200 GHz
M1[1] 102.49 dBp¥/m
5.300700 GHz
90 depv/m / \
80 dBpy/m: \
70 dBpysm \/LVVK
Bpv/m "W
M -
50 dBpy/m M
M%
40 dBpv/m pro
30 dBpv/m
20 dBpv/m
10 dBpY,
CF 5.35 GHz 1001 pts 15.0 MHz/ Span 150.0 MHz
Ready _ A 04.04.2019

17:21:52

SGL

Count 200/200

1 Frequency Sweep

Fcc 1514t Che k. M1
Line FCC 15 407
100 depy/m M‘“

PASS
PASS

M2[1] [44.66 dBuvV/m
|5.350350 GHz

90 depy/m

M1[1] 101.61 dBuv/m
5.300850 GHz

80 dBpW/m

70 dBpv/m

E0 dBpy

40 dBpv/m

30 dBpv/m

20 dBpy/m

10 dBpvdm

CF 5.35 GHz

1001 pts

15.0 MHz/

Span 150.0 MHz

Band Edge, 5350 MHz, Ch60, 802.11n MCSO0, Average
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Ready

A 04.04.2019
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

B

Ref Level 107.00 dBuv/m & RBW 1 MHz SGL
® Att 10dB  SWT 1.01 ms VYBW 3 MHz Mode Sweep Count 200/200
TDF

1 Frequency Sweep 1Rm

FCC 1514it'Chefk PASS 46.28 dBpY/m|
Line FCC L5 407 AV PASS
100 depv/m | 5.3508000 GHZ|

M1[1]099.23 dBuv/m
| 5.3206300 GHZ|
a0 depy/m / \

80 dBpv/m

70 dBpv/m / \
\MJ\M 4

50 depv/m L MW\MM

%WMMW
40 depv/m [T
30 dBpv/m
20 dBpv/m
10 dBpv/m
CF 5.35 GHz 1001 pts 10.0 MHz/ Span 100.0 MH=z

oy NN W S
Band Edge, 5350 MHz, Ch64, 802.11a 6Mbps, Average

]

Ref Level 107.00 dBuv/m ® RBW 1 MHz SGL
® Att 10dB SWT 1.01 ms VBW 3 MHz Mode Sweep Count 200/200
TDFE

1 Frequency Sweep
FCC 154t Check PASS M2[1] |47.18 dBp¥/m

Line FCC L5 407 AV pAss
100 dBpivm 5,3508000 GHz
ML[1] |99.95 dBuv/m
5.3209300 GHz
90 depv,/ \
80 dapv,/
70 dBpv/m / \
60 depvim

50 depv/m

40 depv/m

30 depvim

20 dBpv/m

10 dBpv/m
CF 5.35 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
27.03.2019

Ready  NNNNNENN w8 U0

Band Edge, 5350 MHz, Ch64, 802.11n MCSO0, Average
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

B3

Ref Level 107.00 dBuv/m S RBW 1 MHz SGL
® Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Sweep Count 200/200
TDFE

1 Frequency Sweep
Limit Chetk

Line FCC 15 407 AV PASS
100 dBpY/m

20 dBpv/m /

B0 dBpv/m

70 dBpy/m }JJ
60 dBpy/m:
Foo 15 407 Ay ‘W/M

S0 dBpysm M
1 et

40 dBpv/m e BN it

30 dBpv/m

20 dBm

10 depv/m

CF 5.46 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz

27.03.2019
Read I L
SR 14:57:19

Band Edge, 5460 MHz, Ch100, 802.11a 6Mbps, Average

B

Ref Level 107.00 dBuv/m ® RBW 1 MHz SGL
® Att 10dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 200/200
TDF
1 Frequency Sweep
L!mit Chetk PASS MZ[IJ 44,05 dBuv/m
100 celine FEC 15 407 v PASS M 1589600 GHz

m1r1] fo9 a5 dBpv/m
ru 5,4987600 GHz
90 depy/m: I\

80 dBpy/m:

70 dBpy /
60 dBpy/m
Foc 15 407 av M‘/
50 depv/m P

M2 M

40 dBpv/m e
e

30 depy/m

20 depy/m:

10 dBpv/m
CF 5.46 GHz 1001 pts 10.0 MHz/ Span 100.0 MHz
o EENNNE we S

Band Edge, 5460 MHz, Ch100, 802.11n MCSO0, Average
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Ref Level 107.00 dBuv/m
& Att
TDE

SWT 1.01 ms

= RBW 1 MHz

15 dB VBW 3 MHz Mode Sweep

1 Frequency Sweep
Limit Chetk

Line FCC L5 407 AV
100 dBpv/m

PASS

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

SGL

Count 200/200

90 depv/m

f2- 52
M1[1] 101.30°dBpv/m
5.51889\0 GHz

]

80 dBpy/m:

[

70 dBpysm

60 depy/m:
FCC 15 407 AY

50 depy/m:

M2M

-4 AR

30 dBpv/m

20 dBpv/m

10 depy,

CF 5.46 GHz 1001 pts

15.0 MHz/

Span 150.0 MHz

Band Edge, 5460 MHz, Ch104, 802.11a 6Mbps, Average

® RBW 1 MHz
VBW 3 MHz

Ref Level 107.00 dBuv/m
& Att 15dB SWT 1.01 ms
TDF

Mode Sweep

Ready

A 04.04.2019
17:34:39

SGL

Count 200/200

1 Frequency Sweep

Limit Chetk PASS M2[1] |42.57 dBpv/m
Line FCC 15 407 AV PASS
100 deptefm /5459590 GHz
MI[1] 10049 dBpv/m
5.520840 GHz
90 depy/m J \
80 dBpW/m K \
70 dBpv/m ]/ \N
60 dBpy/m:
FCo 15 407 AY M
50 dBpv/m —
MM
| 40, WW
30 dBpv/m
20 dBpy/m
10 dBpv/m
CF 5.46 GHz 1001 pts 15.0 MHz/ Span 150.0 MHz

Band Edge, 5460 MHz, Ch104, 802.11n MCSO, Average
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FCC ID: BXZWH2

TEST REPORT
FCC Part 15.407
N em ko Report no.: 362353-07

B3

Ref Level 107.00 dBuv/m S RBW 1 MHz SGL
® Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Sweep Count 200/200
TDF
1 Frequency Sweep

L!mit Chetk PASS M2[1] |52.62 dBp¥V/m
. dB|L_|IV',1/?' FCC 15 407 AV PASS - 5,149810 GHz
M1[1] |95.57 dBp¥V/m
M»ﬂ*“l\['““ww 5.188360 GHz
Q0 dBpy

80 dBpy // \\
70 dBpym / \
60 depy/m:

Foo 15 407 Ay W &

50 depv/m M i
MMM
40 dBpv/m,
30 depy/m:
20 dBpy/m:
10 dBpv/m
CF 5.15 GHz 1001 pts 16.0 MHz/ Span _160.0 MHz
27.03.2019
Ready  HENNNNENN W ST 000

Band Edge, 5150 MHz, ch38, 802.11n HT40, Average

B

Ref Level 107.00 dBuv/m ® RBW 1 MHz SGL
® Att 15dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 200/200
TDF
1 Frequency Sweep

Limit Chepl PASS Mz[1](45.88 dBuv/m
Line FCC L5 407 AV PASS
100 depivm M1 5,149750 GHz

M1[1](98.42 dBpV/m
ﬁ% 5.231170 GHz
90 dBpv/m [ \
80 dBpv/m

70 depym: /

60 dBpYm N’/ K“M“\
Foc 15 407 av ﬁ

50 depy/m:

|40 By e

30 dBpy
20 dBpv/m
10 dBpy,
CF 5.15 GHz 1001 pts 25.0 MHz/ Span 250.0 MHz
04.04.2019
GEEER ARNRNRRIN e B0:27

Band Edge, 5150 MHz, ch46, 802.11n HT40, Average
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TEST REPORT
FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B

Ref Level 107.00 dBuv/m ® RBW 1 MHz SGL
& Att 15dB  SWT 1.01 ms VBW 3 MHz Mode Sweep Count 200/200
TDE

1 Frequency Sweep

FCC L5149t 'Chebk PASS M2[1] [46.04 dBpv/m
ine FCC L5 407 AV m1 PASS 5.356690 GH=z

100 dBLv/
pv/m
M1[1] (98.44 dBuv/m
H 5271830 GHz
90 depv/m { \
80 dBpy/m:

70 dBpysm \

°0 S MJ \
50 depy/m:

M%
4GB/ P B .
30 dBpv/m
20 dBpv/m
10 dBpy,
CF 5.35 GHz 1001 pts 25.0 MHz/ Span 250.0 MHz
04.04.2019
GELER ARNRNRRIN 1650

Band Edge, 5350 MHz, ch54, 802.11n HT40, Average

B

Ref Level 107.00 dBuv/m ® RBW 1 MHz SGL
® Att 10dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 200/200
TDF
1 Frequency Sweep
FFCC 1514t Cherk PASS M2[1][47.43 dBpv/m
100 celine FEC 15 407 v - PASS 5350550 GHz

M1[11[94.96 dBuvV/m

Wﬂ’“’""\f“’”“- 5311320 GHz
90 depy/m: T W

80 dBpy/m: / \\
70 dBpy / \
60 dBpy/m

M

40 dBpy/m A
30 depy/m
20 depy/m:
10 dBpv/m

CF 5.35 GHz 1001 pts 16.0 MHz/ Span _160.0 MHz

27.03.2019

Ready (T e TP

Band Edge, 5350 MHz, ch62, 802.11n HT40, Average
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TEST REPORT
FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

B3

Ref Level 107.00 dBuv/m S RBW 1 MHz SGL
® Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Sweep Count 200/200
TDFE
1 Frequency Sweep

L!mit Chetk PASS M2[1] [43.37 dBpV/m
100 dB|L_|IVI}?1 FCC L5 407 AV PASS 5,459600 GHz
1 M1[1] |94.94 dBu¥/m
M’\/"“HM 5.508110 GHz

20 dBpv/m iy

B0 dBpv/m / \\
70 dBpy/m

60 dBpy/m:

FCC 15 407 AW /»r/ \‘
et (N

S0 dBpysm

40 dBpy -
Pipecia sl —

30 dBpy

20 dBpW/m

10 dBpv/m

CF 5.46 GHz 1001 pts 16.0 MHz/ Span 160.0 MHz
Ready _ oM 27.03.2019

15:06:03

Band Edge, 5470 MHz, ch102, 802.11n HT40, Average

B

Ref Level 107.00 dBuv/m ® RBW 1 MHz SGL
® Att 15dB  SWT 1.0l ms VBW 3 MHz Mode Sweep Count 200/200
1 Frequency Sweep
FFCC 1514t Cherk PASS M2[1] [43.77 dBpV/m
Ling FCC L5 407 AV PASS
100 dBpY/m M1 5.,458090 GHz

= H1[1]_|98.05 dBuv/m
f 5548160 GHz
0 deuv/n |

80 dBpvn }/ \\
70 dBpvn } \MW
60 dBpY 2

E0 dBpy

MEWM
| 0,000 ek
30 dBpv/m
20 dBpy/m
10 dBpv/m
CF 5.46 GHz 1001 pts 25.0 MHz/ Span 250.0 MHz
04.04.2019
GELER ARNRNRRIN 81450

Band Edge, 5470 MHz, ch110, 802.11n HT40, Average
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

]

Ref Level 107.00 dBuv/m = RBW 1 MHz SGL
& Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Sweep Count 200/200
TDFE

1 Frequency Sweep

Limit Chetk PASS M2[1][52.10 dBpV/m

100 agkie FCC 15 407 AV PASS 5.146810 GHz

M1[1]/91.29 dBpV/m

ML 5.207540 GHz

90 depv/m SUUS § <

/\,’\P,\N\_’.’wﬂ"-’- ‘M‘\
80 depv/m / \
70 depv/m

80 dBpv/m
Fcc 15 407 av M2 M

50 depv/m

M
e LW VISR LS,

30 dByv/m
20 dBpv/m
10 dBpy/m
CF 5.15 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz
27.03.2019
GEEER (INERNRERD] 51725

Band Edge, 5150 MHz, ch42, 802.11ac HT80, Average

B

Ref Level 107.00 dBuv/m & RBW 1 MHz SGL
& Att 10dB  SWT 1.01 ms VYBW 3 MHz Mode Sweep Count 200/200
TDF
1 Frequency Sweep 2
FCC 1514mit Check PASS M2[1][46.44 dBpV/m
Line FCC L5 407 AV PASS
100 dearen 5.352800 GHz
M1[1][91.86 dBpV/m
M1
5.291860 GHz
90 depv/m SN S

80 dBpv/m \
50 depv/m

40 dBpv/m
30 dBpv/m
20 dBpv/m
10 dBpY/m
CF 5.35 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz
27.03.2019
ready  [NNENINNN e A

Band Edge, 5350 MHz, ch58, 802.11ac HT80, Average
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

MultiView Spectrum Spectrum 2 Spectrum 3 Spectrum 4 -

Ref Level 107.00 dBuv/m S RBW 1 MHz SGL
® Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Sweep Count 200/200

TDF

1 Frequency Sweep
FCC L5149t Chetk
z FCC L5 407 AY PASS

Line
100 dBpv/)

=]

91.00 dBpV /m)|
| 5.522690 GHZ]

v RS
o | |
v | |

L

S0 dBpysm M""""‘W

90 dBpv/n

40 cBp /e ~

30 dBpy

20 dBpW/m

10 dBpv/m
CF 5.46 GHz 1001 pts 25.0 MHz/ Span 250.0 MHz
27.03.2019

Ready IRNNRNERN W S00:25

Band Edge, 5470 MHz, ch106, 802.11ac HT80, Average

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 109 (148)



FCC ID: BXZWH2

TEST REPORT
FCC Part 15.407
N e m ko Report no.: 362353-07

Ref Level 77 .00 dBpv/m ® RBW 1 MHz

= Att 10dB  SWT 4.1 ms  VWBW 3 MHz Mode Auto Sweep
TDFE
1 Frequency Sweep

75 gy it Cherk PASS M1[1]_]45.22 dBuV/m
Wil Foc 15 407 AV PASS 3,45330 GHz

70 dBpy

65 dBpy/m:

60 dBpW/m

55 dBpv/m
FCC L5 407 AY

E0 dBpy

45 dBpy/m:

40 depv/m WWWW*MWWW ¥ N TG AT WPY N |l‘ Hithugalobuio im0 ¥l ! M Wiy

1F T
it
25 dBpy/m:
20 dBpy/m:
1.0 GHz 2501 pts 410.0 MHz/ 5.1 GHz
. 16.01.2019
mMeasuring...  [|HINNNEER A R

Radiated Emissions, 1000 - 5100 MHz, ch36, 802.11a 6Mbps, EUT V, HP

B

Ref Level 77.00 dBpv/m @ RBW 1 MHz

& Att 10dB  SWT 4.1 m=  VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep

75 uaﬂf)}%!‘t Chetk PASS M1[1] |50.69 dBuV/m
ine FCC L5 307 AV PASS 3.45330 GHz

70 dBpy/m

65 dBpW/m

60 dBpy/m:

EE dBpW/m:
CC 15 407 AW

50 depy/m

45 dBpv/m

25 depv/m
20 dBpv/m
1.0 GHz 2501 pts 410.0 MHz/ 5.1 GHz
: 16.01.2019
measuring...  [[NNNRENEN o s

Radiated Emissions, 1000 - 5100 MHz, ch36, 802.11a 6Mbps, EUT V, VP
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Ref Level 77 .00 dBpv/m ® RBW 1 MHz
= Att 10dB  SWT 4.1 ms  VWBW 3 MHz Mode Auto Sweep
TDFE

1 Frequency Sweep

TEST REPORT
FCC Part 15.407

Report no.: 362353-07
FCC ID: BXZWH2

a IY) it Chegk PASS
7S e e s 0T AT PASS

70 dBpy

M1[1]_]45.59 dBpv/m

3.45330 GHz

65 dBpy/m:

60 dBpW/m

55 dBpv/m

FCC 15 407 AY

E0 dBpy

45 dBpy/m:

I TTIES oo i oAy W

25 dBpy/m:

20 dBpy/m:

1.0 GHz 2501 pts

410.0 MHz/

2.1 GHz

Radiated Emissions, 1000 - 5100 MHz, ch36, 802.11n MCSO0, EUT V, HP

Ref Level 77.00 dBpv/m @ RBW 1 MHz

& Att 10dB  SWT 4.1 m=  VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

Measuring...

oM 16.01.2019
10:03:30

75 ‘jBHlS)},Fit Chetk PASS

ine FCC L5 407 AV PASS

70 dBpy/m

M1[1]_[50.88 dBpv/m

3.45330 GHz

65 dBpW/m

60 dBpy/m:

EE dBpW/m:

CC 15 407 AW

50 depy/m

45 dBpv/m

|}

40 dBpv/m b

WW N ‘”"ﬁ"“\'wr'-""rr" (e R T

L

Y

]’F"\“lﬂ'm'l LT

ﬁﬁ HF“ m r| el s Mo

25 depv/m

20 dBpv/m

1.0 GHz 2501 pts

410.0 MHz/

5.1 GHz

Radiated Emissions, 1000 - 5100 MHz, ch36, 802.11n MCSO0, EUT V, VP
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Measuring...
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Ref Level 77 .00 dBpv/m ® RBW 1 MHz
= Att 10dB  SWT 4.05 ms @ VBW 3 MHz Mode Auto Sweep
TDFE

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

1 Frequency Sweep

M1[1]_|45.68 dBuv/m

lv)}pit Chegk PASS

7S B FCC 15 407 AV PASS

70 dBpy

3.46060 GHz

65 dBpy/m:

60 dBpW/m

55 dBpv/m

FCC 15 407 AY

E0 dBpy

45 dBpy/m: Y

0 couvin TR ik

25 dBpy/m:

20 dBpy/m:

1.0 GHz 2501 pts 405.0 MHz/

2.05 GHz

Radiated Emissions, 1000 - 5050 MHz, ch38, 802.11n MCS0 HT40, EUT V, HP

Ref Level 77.00 dBpv/m @ RBW 1 MHz
& Att 10dB  SWT 4.05 ms ® VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

Measuring...

[[[[I]]]] e

10:15:26

M1[1]_[50.48 dBpv/m

75 ‘jBHlS)},Fit Chetk PASS

ine FCC L5 407 AV PASS

3.45900 GHz

70 dBpy/m

65 dBpW/m

60 dBpy/m:

EE dBpW/m:

CC 15 407 AW 1

50 depy/m

45 dBpv/m

40 dBpv/m ‘mwﬁmwwmwm Kb J"m‘.iw_

sl

i

ol sy

Radiated Emissions, 1000 - 5050 MHz, ch38, 802.11n MCS0 HT40, EUT V, VP

Nemko Norway, Instituttveien 6, Kjeller, Norway

25 depv/m

20 dBpv/m

1.0 GHz 2501 pts 405.0 MHz / 5.05 GHz
measuring...  [|HENRREER AH 161%1123[';3
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FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

Ref Level 77 .00 dBpv/m ® RBW 1 MHz

= Att 10dB  SWT 4ms VYBW 3 MHz Mode Auto Sweep
TDFE

1 Frequency Sweep

75 gy it Cherk PASS M1[1]_]45.79 dBuV/m
Wil Foc 15 407 AV PASS 3,47340 GHz

70 dBpy

65 dBpy/m:
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FCC Part 15.407
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P4 TDFE
1 Frequency Sweep

Limit Chetk PASS

M1[1]

52.71 dBpv/m

75 BT 15 407 AV PASS

70 dBpv/m

17.70010 GHz

65 dBpv/m

60 dBpy/m

S5 dBpy/m

M1

FCC 15 407 AY

50 dBpv/m M
45 dBpvm 4 )y Wﬁ_ﬁw
40 dBpv/m ¥ PO W

e
35,8 . ——) L W) MMMWMWMM \/V

(T e LU e # UV ¥ n
30 dBpv/m
6.0 GHz 2501 pts 1.2 GHz/ 18.0 GHz
. 16.01.2019
measuring...  [HTNRNREEN AH T

Radiated Emissions, 6000 - 18000 MHz, ch151, 802.11n MCS0 HT40, EUT V, VP

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15.407
N e m ko Report no.: 362353-07
FCC ID: BXZWH2

Ref Level 77 .00 dBpv/m ® RBW 1 MHz
= Att 10dB  SWT 438 ms @ VBW 3 MHz Mode Auto Sweep

PA TDF

1 Frequency Sweep 2 {
Limit Chetk PASS 52.84 dBp¥/m

75 B TTT IS5 407 AV PA 17.65690 GHz

70 depym:

65 dBpy/m:

60 dBpy/m:

EE dBpW/m:
CC 15 407 AW L

50 dBpv/m WN “#"#W‘

45 dewm . \ WM WWWWVJ\

40 dBpv/m Ay, M“M‘

Nt

i i it PN, i

WWW& W i

30 depym:
6.0 GHz 2501 pts 1.2 GHz/ 18.0 GHz
. 16.01.2019
weasuring...  [[NNNNNNEN e e

Radiated Emissions, 6000 - 18000 MHz, ch058, 802.11n MCS0 HT80, EUT V, HP

Ref Level 77.00 dBpv/m @ RBW 1 MHz

& Att 10dB  SWT 48 ms ® VBW 3 MHz Mode Auto Sweep
P4 TDFE

1 Frequency Sweep {
Limit Chetk PASS M1[1] |52.51 dBuv/m

75 diyyy
HYIE FCT 15 907 AV PASS 17.72410 GHz

70 dBpv/m

65 dBpv/m

60 dBpy/m

S5 dBpy/m
FCC L5 407 AY

ITEl

50 dBpv/m 1 "'L

45 dBpv/m . ) WWWWW

40 dBpv/m | Ay "M

PV
35 dBpY/m " ",*MHI-MMM. M&MMMWMMJWWWM
WM.N'M PR if V

30 dBpv/m
6.0 GHz 2501 pts 1.2 GHz/ 18.0 GHz
. 16.01.2019
measuring...  [[HNNNENER o s

Radiated Emissions, 6000 - 18000 MHz, ch058, 802.11n MCS0 HT80, EUT V, VP
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TEST REPORT
FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

Ref Level 77 .00 dBpv/m ® RBW 1 MHz

= Att 10dB  SWT 438 ms @ VBW 3 MHz Mode Auto Sweep
PA TOR
1 Frequency Sweep

e Idmit Chetk PASS 52.84 dBp¥/m
Wi FeT 5 407 AV PA 17.94480 GHz

70 depym:

65 dBpy/m:

60 dBpy/m:

EE dBpW/m:

M
FCC 15 407 AY

50 dBpv/m M u«#W
45 dBpv/m | ‘WMWWMMMWJ
40 depv/m ! nJ”"\ W

TS AN
WW“‘J HVM WM‘WMMWMMWM f’

30 depym:
6.0 GHz 2501 pts 1.2 GHz/ 18.0 GHz
. 16.01.2019
weasuring...  [[NNNNNNER e e

Radiated Emissions, 6000 - 18000 MHz, ch106, 802.11n MCS0 HT80, EUT V, HP

Ref Level 77.00 dBpv/m @ RBW 1 MHz

& Att 10dB  SWT 48 ms ® VBW 3 MHz Mode Auto Sweep
P4 TDFE
1 Frequency Sweep

- I;jmit Cherk PASS M1[1] [52.78 dBpV/m
s FCC IS5 907 AV PASS 17.71450 GHz

70 dBpv/m

65 dBpv/m

60 dBpy/m

S5 dBpy/m
FCC L5 407 AY

M1

50 dBpy/m §

40 dBpvm L RV

35 By - o o P, Mt MM Mo, i
WW Gl L yw i

30 dBpv/m
6.0 GHz 2501 pts 1.2 GHz/ 18.0 GHz
. 16.01.2019
measuring...  [HTNRNREEN AH TS

Radiated Emissions, 6000 - 18000 MHz, ch106, 802.11n MCS0 HT80, EUT V, VP
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TEST REPORT
FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

Ref Level 77 .00 dBpv/m ® RBW 1 MHz

= Att 10dB  SWT 438 ms @ VBW 3 MHz Mode Auto Sweep
PA TOR
1 Frequency Sweep

75 4p, LMt Chepk PASS M1[1] |53.01 dBpv/m
Wi FeT 5 407 AV PA 17.67130 GHz

70 depym:

65 dBpy/m:

60 dBpy/m:

EE dBpW/m:
CC 15 407 AW

T

IIU'H o

45 depy/m

e Y

35 dep \ N Mh.WMWM,v/ o b A MNWW

30 depym:
6.0 GHz 2501 pts 1.2 GHz/ 18.0 GHz
. 16.01.2019
weasuring...  [[NNNNNNEN e

Radiated Emissions, 6000 - 18000 MHz, ch155, 802.11n MCS0 HT80, EUT V, HP

Ref Level 77.00 dBpv/m @ RBW 1 MHz

& Att 10dB  SWT 48 ms ® VBW 3 MHz Mode Auto Sweep
P4 TDFE
1 Frequency Sweep

- I;jmit Cherk PASS M1[1] [52.86 dBpV/m
s FCC IS5 907 AV PASS 17.63770 GHz

70 dBpv/m

65 dBpv/m

60 dBpy/m

S5 dBpy/m

M1

FCC L5 407 AY
50 dBpv/m JJ

45 dBpy

40 dBpy/m

RWWMW“N‘W

30 dBpv/m

6.0 GHz 2501 pts 1.2 GHz/ 18.0 GHz
measuring...  [[NNNNENER e 16.01.2019

13:45:58

Radiated Emissions, 6000 - 18000 MHz, ch155, 802.11n MCS0 HT80, EUT V, VP
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TEST REPORT
FCC Part 15.407

N em ko Report no.: 362353-07
FCC ID: BXZWH2

Ref Level 67 00 dBpv/m  Offset -10 dB ® RBW 1 MHz

= Att 0dB SWT 32ms VBW 3MHz Mode Auto Sweep
PA TOR

1 Frequency Sweep

B5 dBpv/m M1[1]|54.47 dBpV/m
20.96100 GHz

60 depy/m:

EE dBpW/m:
FCC L5 407 AY

50 depy/m:

40 dBpysm ﬂ N‘"M A

35 depv/m

30 depy/m

25 depy/m:

20 dBpy/m:

18.0 GHz 1001 pts 800.0 MHz/ 26.0 GHz

- 17.01.2019
Measuring... IIIIIIIII — 13:02:18

Prescan, 18 — 26 GHz, Ch048, 802.11a 6Mbps, approx. 10 cm

Ref Level 67 .00 dBpv/m  Offset -10 dB ® RBW 1 MHz

& Att 0dB SWT 32ms VBW 3MHz Mode Auto Sweep
pA TDF

1 Frequency Sweep 1

52.17 dBpV/m
20.96100 GHz

65 dBpv/m Ml[l]

60 dBpy/m:

SE dBpy/m
FCC 15 407 AY LS

E0 dBpy

]

%WWM WWMWWWWWWW A

35 dBpy/m:

30 depysm

25 dBpy/m:

20 dBpv/m

18.0 GHz 1001 pts 800.0 MHz/ 56.0 GHz
measuring...  [[NNNNENER e 17.01.2019

13:04:20

Prescan, 18 — 26 GHz, Ch048, 802.11n MCSO0, approx. 10 cm
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C@emko

Ref Level 67 00 dBpv/m  Offset -10 dB ® RBW 1 MHz

= Att 0dB SWT 32ms VBW 3MHz Mode Auto Sweep
PA TOR

1 Frequency Sweep

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

65 dBptAm M1[1]|52.12 dBpV/m
! 22.00000 GHz

60 depy/m:

EE dBpW/m:

FCC 15 407 AY

50 depy/m:

45 dBpy/m:

S vy e

Prescan, 18 — 26 GHz, Ch100, 802.11a 6Mbps, approx. 10 cm

Ref Level 67 00 dBpv/m  Offset -10 dB ® RBW 1 MHz

= Att 0dB SWT 32ms VBW 3MHz Mode Auto Sweep
pA TDF

1 Frequency Sweep

% Wum o shosr ™, -
35 depv/m
30 depy/m
25 depy/m:
20 dBpy/m:
18.0 GHz 1001 pts 800.0 MHz/ 26.0 GHz
. 17.01.2019
mMeasuring...  [|HINNNEER A eErer

B5 dBpv/m M2[1]|51.54 dBpV/m

18.33170 GHz

M1[1]|53.30 dBp¥/m

60 dBpY/m 22.00000 GHz.
S5 dBpv/m .

FCC LT AY

50 deppm:

4 L

i I L R L P e [

e Rt M

Prescan, 18 — 26 GHz, Ch100, 802.11n MCSO0, approx. 10 cm

Nemko Norway, Instituttveien 6, Kjeller, Norway

40 depl/m o AN
35 depv/m
30 depy/m
25 depy/m:
20 dBpy/m:

18.0 GHz 1001 pts 800.0 MHz/ 26.0 GHz

. 17.01.2019

mMeasuring...  [|HINNNEER A eEarEaT
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FCC ID: BXZWH2

TEST REPORT
FCC Part 15.407
N em ko Report no.: 362353-07

Ref Level 67 00 dBpv/m  Offset -10 dB ® RBW 1 MHz
= Att 0dB SWT 32ms VBW 3MHz Mode Auto Sweep
PA TOR

1 Frequency Sweep

B5 dBpv/m M1[1]|50.61 dBpuV/m

25.02900 GHz

D2[1] -0.26 dB

60 dBpY/m -1.88610 GHz
EE dBpW/m:

FCC 15 407 AY

D2
50 dBpy/m T

40 dBpv/m vt e, L, //J\'\\thn A
35 depv/m
30 depy/m
25 depy/m:
20 dBpy/m:

18.0 GHz 1001 pts 800.0 MHz/ 26.0 GHz

" 17.01.2019

mMeasuring...  [|HINNNEER A R

Prescan, 18 — 26 GHz, Ch157, 802.11a 6Mbps, approx. 10 cm

Ref Level 67 00 dBpv/m  Offset -10 dB ® RBW 1 MHz
= Att 0dB SWT 32ms VBW 3MHz Mode Auto Sweep
PA TOF

1 Frequency Sweep

B5 dBpv/m M2[1]|49.81 dBpV/m
19.28270 GHz
M1[1]|50.22 dBp¥/m

60 dBpY/m 23.14290 GHz.
EE dBpW/m:
FCC 1S 407 AY
M2 M1
50 dBpv/m ¥ ¥ P VTR

MWWW W“WWM WIM * Mkw{ﬂ

35 depv/m
30 depy/m
25 depy/m:
20 dBpy/m:
18.0 GHz 1001 pts 800.0 MHz/ 26.0 GHz
: 17.01.2019
mMeasuring...  [|HINNNEER A EArRCE

Prescan, 18 — 26 GHz, Ch157, 802.11n MCSO0, approx. 10 cm
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TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

@mko

Offset -10 dB ® RBW 1 MHz
0dB SWT 32ms VBW 3 MHz

Ref Level 67 .00 dBpv/m
= Att
PA TOR

Mode Auto Sweep

2R {
M1[1][52.29 dBpV/m
20.92110 GHz

1 Frequency Sweep

65 dBpW/m

60 depy/m:

EE dBpW/m:
FCC L5 407 AY

e I T

40 dBpv/m /\ — o] WM“’WW e, b i e WY
WWM O ot s

35 depv/m

30 depy/m

25 depy/m:

20 dBpy/m:

18.0 GHz 1001 pts 800.0 MHz/ 26.0 GHz
weasuring...  [[NNNNNNEN AR 17.1%?6262;?

Prescan, 18 — 26 GHz, Ch046, 802.11n MCS0 HT40, approx. 10 cm

Ref Level 67 .00 dBpv/m
= Att
P4 TDFE

Offset -10 dB ® RBW 1 MHz

0dB SWT 32ms  VBW 3 MHz Mode Auto Sweep

1 Frequency Sweep

65 dBpy/m M3[1]|50.99 dBpv¥/m
22.04000 GHz

50 dBpv/m M1[1]|51.06 dBpv/m
25.52450 GHz

55 depv/m

FoC 154o7 av 3 L

ok mwwww WWMMMWMWWW w%'wm

s dBuv/WMWWMWMNMWMWW

40 dBpy/m AW MMMMWM- s

MWWMWWWM oAb 40 g

35 dBpv/m

30 depy/m

25 dBpv/m

20 dBpv/m

18.0 GHz 1001 pts 800.0 MHz/ 26.0 GHz

2 Marker Table

M1 1
M2 1
M3 1

25.5245 GHz
18.3636 GHz
22.04 GHz

51.06 dBpV/m
50.67 dBpV/m
50.99 dBpV/m

Prescan, 18 — 26 GHz, Ch102, 802.11n MCS0 HT40, approx. 10 cm

Nemko Norway, Instituttveien 6, Kjeller, Norway

Measuring...

A 17.01.2019
13:12:07
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FCC ID: BXZWH2

TEST REPORT
FCC Part 15.407
N em ko Report no.: 362353-07

Ref Level 67 00 dBpv/m  Offset -10 dB ® RBW 1 MHz

= Att 0dB SWT 32ms VBW 3MHz Mode Auto Sweep
pa, TOF
1 Frequency Sweep

B5 dBpv/m M1[1]|52.58 dBpuV/m
20.84120 GHz

60 depy/m:

EE dBpW/m:
FCC L5 407 AY

IYE]

50 depy/m:

|
el 7

45 dBpy/m: —+

d x L dh
%M WWM WWM o it o, o, et S

35 depv/m

30 depy/m

25 depy/m:

20 dBpy/m:

18.0 GHz 1001 pts 800.0 MHz/ 26.0 GHz

- 17.01.2019
Measuring... IIIIIIIII — 13:08:16

Prescan, 18 — 26 GHz, Ch042, 802.11n MCS0 HT80, approx. 10 cm

Ref Level 67 .00 dBpv/m  Offset -10 dB ® RBW 1 MHz

& Att 0dB SWT 32ms  VBW 3 MHz Mode Auto Sweep
P4 TDFE
1 Frequency Sweep

65 dBpvsm M1[1]|50.76 dBpV/m
25.50850 GHz

60 dBpv/m

S5 dBpy/m
CC 15 407 AW

50 depv/ip ‘ k ¢

40 daw/l. | Wm LT

35 dBpym:
30 dBpW/m
25 dBpv/m
20 dBpv/m
18.0 GHz 1001 pts 800.0 MHz/ 26.0 GHz
: 17.01.2019
measuring...  [HTNRNREEN AH RS

Prescan, 18 — 26 GHz, Ch106, 802.11n MCS0 HT80, approx. 10 cm
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FCC ID: BXZWH2

TEST REPORT
FCC Part 15.407
N em ko Report no.: 362353-07

Ref Level 72,00 dBpv/m  Offset -10 dB ® RBW 1 MHz

= Att 5dB SWT 5S6ms VBW 3MHz Mode Auto Sweep
PA TOR

1 Frequency Sweep

70 dBpvm M1[1]|49.75 dBpV/m
39.9790 GHz

65 dBpy/m:

60 dBpy/m:

EE dBpW/m:
FCC L5 407 AY

M
50 depy/m:

40 depy/m
WM«WWM"

WAm

30 depy/m:

25 dBpW/m:
26.0 GHz 1001 pts 1.4 GHz/ 40.0 GHz
- 17.01.2019
mMeasuring...  [|HINNNEER A R

Prescan, 26 — 40 GHz, Ch048, 802.11a 6Mbps, approx. 10 cm

Ref Level 72,00 dBpv/m  Offset -10 dB ® RBW 1 MHz

& Att 5dB SWT S56ms  VBW 3 MHz Mode Auto Sweep
P4 TDFE

1 Frequency Sweep

70 dBpvsm M1[1]|49.93 dBpV/m
39.7270 GHz

65 dBpv/m

60 dBpy/m

S5 dBpy/m
CC 15 407 AW

50 dBpy/m

o m WWMMWMWWWWWWM b

40 dBpy
W"”’\WW

WA

30 dBpv/m

25 dBpv/m
26.0 GHz 1001 pts 1.4 GHz/ 40.0 GHz
: 17.01.2019
measuring...  [|HNNRREEN AH e

Prescan, 26 — 40 GHz, Ch048, 802.11n MCSO0, approx. 10 cm
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FCC ID: BXZWH2

TEST REPORT
FCC Part 15.407
N em ko Report no.: 362353-07

Ref Level 72,00 dBpv/m  Offset -10 dB ® RBW 1 MHz

= Att 5dB SWT 5S6ms VBW 3MHz Mode Auto Sweep
PA TOR

1 Frequency Sweep

70 dBpvm M1[1]|50.72 dBpV/m
27.8950 GHz

65 dBpy/m:

60 dBpy/m:

EE dBpW/m:
FCC L5 407 AY

50 depy/m: Y

40 depy/m
T e N W PR S
30 depy/m:
25 dBpW/m:
26.0 GHz 1001 pts 1.4 GHz/ 40.0 GHz
. 17.01.2019
mMeasuring...  [|HINNNEER A Eerhee

Prescan, 26 — 40 GHz, Ch116, 802.11a 6Mbps, approx. 10 cm

Ref Level 72,00 dBpv/m  Offset -10 dB ® RBW 1 MHz

& Att 5dB SWT S56ms  VBW 3 MHz Mode Auto Sweep
P4 TDFE

1 Frequency Sweep

70 dBpvsm M1[1][48.80 dBpV/m
27.8950 GHz

65 dBpv/m

60 dBpy/m

S5 dBpy/m
CC 15 407 AW

50 depv/m M1

B m
40 dBpy
T T L T i e et VRS e
WA
30 dBpv/m
25 dBpv/m
26.0 GHz 1001 pts 1.4 GHz/ 40.0 GHz
: 17.01.2019
measuring...  [|HNNRREEN AH et

Prescan, 26 — 40 GHz, Ch116, 802.11n MCSO0, approx. 10 cm
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FCC ID: BXZWH2

TEST REPORT
FCC Part 15.407
N em ko Report no.: 362353-07

Ref Level 72,00 dBpv/m  Offset -10 dB ® RBW 1 MHz

= Att 5dB SWT 5S6ms VBW 3MHz Mode Auto Sweep
pa, TOF
1 Frequency Sweep
70 depvsm M2[1]]50.69 dBpu¥/m
28,9160 GHz

M1[1][50.73 dBpV/m

65 dBpY/m 37.0000 GHz

60 dBpy/m:

EE dBpW/m:

FCC 15 407 AY

1

#m ¥

50 depy/m:

40 depy/m
WWWWMWM
WVM«WJLM
Y
30 depy/m:
25 dBpW/m:
26.0 GHz 1001 pts 1.4 GHz/ 40.0 GHz
. 17.01.2019
weasuring...  [[NNNNNNEN wa e

Prescan, 26 — 40 GHz, Ch157, 802.11a 6Mbps, approx. 10 cm

Ref Level 72,00 dBpv/m  Offset -10 dB ® RBW 1 MHz

& Att 5dB SWT S56ms  VBW 3 MHz Mode Auto Sweep
P4 TDFE
1 Frequency Sweep

70 dBpvsm M1[1]|50.90 dBpV/m
28.9160 GHz

65 dBpv/m

60 dBpy/m

S5 dBpy/m
CC 15 407 AW

1M1

bl b, WWMWWNWWMWU«MWW T T T
Moy

50 dBpy/m

40 dBpy

MMM
(=TT

30 dBpv/m

25 dBpv/m

26.0 GHz 1001 pts 1.4 GHz/ 0.0 Gh=
measuring...  [[NNNNENER e 17.01.2019

13:30:33

Prescan, 26 — 40 GHz, Ch157, 802.11n MCSO0, approx. 10 cm
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FCC ID: BXZWH2

TEST REPORT
FCC Part 15.407
N em ko Report no.: 362353-07

Ref Level 72,00 dBpv/m  Offset -10 dB ® RBW 1 MHz

= Att 5dB SWT 5S6ms VBW 3MHz Mode Auto Sweep
pa, TOF
1 Frequency Sweep

70 dBpvm M1[1]|50.42 dBpV/m
35.8110 GHz

65 dBpy/m:

60 dBpy/m:

EE dBpW/m:
FCC L5 407 AY

e NM‘IWM WWWW
45 it} i MWMYWW
40 depy/m
WMW
WAm
30 depy/m:
25 dBpW/m:
26.0 GHz 1001 pts 1.4 GHz/ 40.0 GHz
. 17.01.2019
weasuring...  [[NNNNNNEN e

Prescan, 26 — 40 GHz, Ch046, 802.11n MCS0 HT40, approx. 10 cm

Ref Level 72,00 dBpv/m  Offset -10 dB ® RBW 1 MHz

& Att 5dB SWT S56ms  VBW 3 MHz Mode Auto Sweep
P4 TDFE
1 Frequency Sweep

70 dBpvsm M1[1]|50.25 dBpV/m
39.4480 GHz

65 dBpv/m

60 dBpy/m

S5 dBpy/m
CC 15 407 AW

50 dBpy/m hi

a5 '
40 dBpy
mew
M
30 dBpv/m
25 dBpv/m
26.0 GHz 1001 pts 1.4 GHz/ 40.0 GHz
. 17.01.2019
measuring...  [HTNRNREEN AH AeTemeE

Prescan, 26 — 40 GHz, Ch110, 802.11n MCS0 HT40, approx. 10 cm
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FCC ID: BXZWH2

TEST REPORT
FCC Part 15.407
N em ko Report no.: 362353-07

Ref Level 72,00 dBpv/m  Offset -10 dB ® RBW 1 MHz

= Att 5dB SWT 5S6ms VBW 3MHz Mode Auto Sweep
PA TOR

1 Frequency Sweep

70 dBpvm M1[1]|49.64 dBpV/m
39.6150 GHz

65 dBpy/m:

60 dBpy/m:

EE dBpW/m:
FCC L5 407 AY

M1

e WWMMWWWW

T RELALIEN N A

40 depy/m

[ g i )

el Wim

30 depy/m:

25 dBpW/m:

26.0 GHz 1001 pts 1.4 GHz/ 40.0 GHz

. 17.01.2019

weasuring...  [[NNNNNNER e e

Prescan, 26 — 40 GHz, Ch042, 802.11n MCS0 HT80, approx. 10 cm

Ref Level 72,00 dBpv/m  Offset -10 dB ® RBW 1 MHz

& Att 5dB SWT S56ms  VBW 3 MHz Mode Auto Sweep
P4 TDFE
1 Frequency Sweep

70 dBpvsm M1[1]|50.04 dBpV/m
39.3500 GHz

65 dBpv/m

60 dBpy/m

S5 dBpy/m
CC 15 407 AW

50 depv/m ¥

45, m ¥

40 dBpy

M

30 dBpv/m

25 dBpv/m

26.0 GHz 1001 pts 1.4 GHz/ 40.0 GHz

. 17.01.2019

measuring...  [HTNRNREEN AH ST

Prescan, 26 — 40 GHz, Ch106, 802.11n MCS0 HT80, approx. 10 cm
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

B

Ref Level 77 .00 dBpv/m = RBW 1 MHz SGL
& Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TDE
1 Frequency Sweep

lr)mit Chetk PASS

75 db
H'ihe Fcc |15 407 AV PASS [3.45332000 GHz|

70 dBpv/m

65 dBpW/m

60 dBpy

EE dBpW/m:
CC 15 407 AW

50 depy/m:

45 dBpy/m:

40 depy/m

35 depv/m

REIEE 1L e P v S S S S StV P U S SRS FYT SR AS———

25 dBpv/m

20 dBpv/m

CF 3.45333 GHz 1001 pts 1.0 MHz/ Span 10.0 MHz
cory DN W O

Radiated Emissions, 3453 MHz, ch36, 802.11a 6Mbps, EUT V, VP, Average

B
Ref Level 77.00 dBpv/m @ RBW 1 MHz

® Att 1048 SWT 1.01ms VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep
75 apy i Chesk PASS M1[1]_|51.51 dBuv/m

FCC 15 407 Py palco

Fcc isa0r P | A 3.4532800 GHZ

70 dBpy

65 dBpy/m:

60 depy/m:

55 dBpy/m:

50 depy/m W’

45 dBpy/m ft/ \\

WW m P N T | ./T/JJJV V\\t\hf\.
ety e N AT

R b by by A dnl A 4
I e e o e A o e A e e i ek g
35 dBpv/m
30 dBpv/m
25 dBpv/m
20 dBpv/m
CF 3.45332 GHz 1001 pts 2.0 MHz/ Span 20.0 MHz
measuring...  [|HENRREEN AK 161I]11u26ﬂ;?

Radiated Emissions, 3453 MHz, ch36, 802.11a 6Mbps, EUT V, VP, Peak
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TEST REPORT

FCC Part 15.407
N em ko Report no.: 362353-07
FCC ID: BXZWH2

B

Ref Level 77 .00 dBpv/m = RBW 1 MHz SGL
& Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TDE

1 Frequency Sweep
lr)mit Chetk PASS M1[1]

75 db
H'ihe Fcc |15 407 AV PASS 3.p6662900 GHz

70 dBpv/m
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4 Measurement Uncertainty

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

Measurement Uncertainty Values

Test Item Uncertainty
Output Power +0.5 dB
Power Spectral Density +0.5dB
Out of Band Emissions, Conducted < 3.6 GHz +0.6 dB
> 3.6 GHz +0.9dB
Spurious Emissions, Radiated <1GHz +2.5dB
>1GHz 2.2 dB
Emission Bandwidth +4 %
Power Line Conducted Emissions +2.9/-4.1 dB
Spectrum Mask Measurements Frequency +5 %
Amplitude +1.0dB
Frequency Error +0.6 ppm
Temperature Uncertainty +1°C

All uncertainty values are expanded standard uncertainty to give a confidence level of 95%, based on coverage factor k=2
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5

LIST OF TEST EQUIPMENT

To facilitate inclusion on each page of the test equipment used for related tests, each item of test equipment and
ancillaries are identified (numbered) by the Test Laboratory.

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2

No. | Model number Description Manufacturer Ref. no. Cal. date Cal. Due
1 FSW43 Spectrum Analyzer Rohde & Schwarz LR 1690 2018.01 2019.01
2019.01 2020.01
2 ESU40 Measuring Receiver Rohde & Schwarz LR 1639 2018.03 2019.08
2019.01 2020.01
3 6810-17B Attenuator Suhner LR 1669 Ccou
4 WHKX6.5/18G Highpass Filter Wainwright Inst. LR 1619 Cou
5 JB3 BiLog Antenna Sunol Sciences N-4525 2016.05 2019.05*
6 317 Preamplifier Sonoma Inst. LR 1687 2018.07 2019.07
7 8449A Pre-amplifier Hewlett Packard LR 1322 2018.07 2019.07
8 3115 Horn Antenna EMCO LR 1330 2016.10 2019.12
9 3117-PA Horn Antenna +PreAmp | EMCO LR 1717 2017-12 2019-12
10 Model 638 Antenna Horn Narda LR 1480 2010.06 2020.06
11 Model 87 V Multimeter Fluke LR 1597 2018.02 2020.02
12 Model V637 Horn Antenna Narda LR 099 N/A
13 | JS4-20004000 Preamplifier Miteq LR 1591 2018.07 2019.07
14 | ST18/SMA/N/36 RF Cable Suhner LR 1627 Ccou
15 | SF102/1000MM RF Cable Suhner SN 50113/2 Ccou
16 | SF102/2000MM RF Cable Suhner SN 500100/2 Ccou

Note: COU — calibrate on use; N/A — Not Applicable

*All radiated measurements were performed 2019-04-10 or earlier.

The software listed below has been used for one or more tests.

No. Manufacturer Name Version Comment
1 Rohde & Schwarz EMC32 10.30.10 Radiated Emission test software
2 Rohde & Schwarz GPIBShot 2.7 Screenshots from R&S Spectrum Analyzers
3
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6 BLOCK DIAGRAM

6.1 Conducted Tests
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This test set-up is used for all Conducted tests.

6.2 Test Site Radiated Emission

TEST REPORT

FCC Part 15.407
Report no.: 362353-07
FCC ID: BXZWH2
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Shielded Room

This test setup is used for all radiated emissions tests. Measuring distance is 3m for all frequencies up to 18 GHz. Above 18 GHz
measuring distance is 1m.

Emissions above 1 GHz are measured with a Spectrum Analyzer and Horn Antenna.

All measurements at 1 GHz and above were performed with turntable height 1.5m and with the ground plane covered by absorbers.

A pre-amplifier is used for all measurements, and High-Pass filter is used for all harmonics.

Above 18 GHz the test receiver is moved inside the anechoic chamber and located next to the antenna to minimize the cable loss.
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